K STARMAX

Instrukcja montazu

2025-04-01

P1191

Norma: PN-EN 1176-1:2017-12
Rozmiar: 6,80 x 4,32 m
Wielkosc strefy bezpieczenstwa: 10,48 x 7,43 m
Powierzchnia strefy bezpieczenstwa: 54,02 m?
Wysokos$¢: 3,95 m
Wysokos¢ upadku: 2,00 m
Wiek: 3+




Fundamentowanie
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Rzut boczny
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Modut Nazwa Wizualizacja llosé
M1101 Podest kwadratowy - 2
bez mocowan @
M1102 Podest kwadratowy - 3
1 mocowanie @
M1103 Podest kwadratowy - 1
2 mocowania @
M1111 Podest tréjkatny v 2
M1117 Podest trapezowy do 1
zjezdzalni
M1208 Zjezdzalnia 90 1
dwutorowa Y\k
\ :H‘l h}‘
M1209 Zjezdzalnia rurowa = 1
spirala 200 kompletna ¥
& ‘\c'/ ]
M1301 Zabezpieczenie petne 1
M1302 Zabezpieczenie _— 4
azurowe E E
(110
q.r/,/
M1304 Zabezpieczenie Bulaj 1 2




M1334 Zabezpieczenie - 1
Pszczelarz T@ o
g l-d
Cp
M1338 Ostona - Drazek 10
M1343 Zwezka - Uchwyt B i 3
0 ;
I
) {
ly
M1374 Zwezka - Uchwyt 618 1
0
Y
M1381 Zabezpieczenie 1
pszczola
M13101 Zapezpieczenie petne 1
na podest trapezowy
do zjezdzalni -
kompletne
M13101_OL Zapezpieczenie petne 1
na podest trapezowy
do zjezdzalni OL -
kompletne
M13102 Wejscie zjezdzalnia 1
rurowa 75 - kompletne
M1418 Przejscie linowe 1
700+30 - kompletne
M1427 Tunel 700 1




M1514

Scianka
wspinaczkowa 90

M1546 Rura strazacka ze N, 1

stopniami 120 H
:Lﬂlij

M1601 Dach fala z otworami 3

M1710 Lis¢ domku na 1
drzewie

M1711 Jezyk 1

P1191-01-22 Stupy do zestawu 1
P1191

Modut Nazwa Wizualizacja llosé

1ISO7380-2-M8x16-A2 Sruba M8x16 z tbem 273
podkitadkowym A2

1ISO7089-M8-A2 Podkladka okragta 95
ptaska M8 A2 °

ISO7380-2-M8x20-A2 | Sruba M8x20 z tbem 12

podkiadkowym A2




DIN986-M8-A2 Nakretka kotpakowa 76
M8 A2 e

ISO7380-2-M8x30-A2 | Sruba M8x30 z tbem 22
podkiadkowym A2

B-P0000-07 Katownik montazowy \ 76
paneli QI

&=

ISO7380-2-M8x25-A2 | Sruba M8x25 z tbem 78
podkiadkowym A2

DIN986-M10-A2 Nakretka kotpakowa 4
M10 A2 ‘

ISO7089-M10-A2 Podktadka M10 A2 ° 4

DIN 986 - M8 Nakretka kotpakowa 16
M8 A2 G

ISO7380-2-M8x35-A2 | Sruba M8x35 z tbem 5
podkitadkowym A2

Podzespot Nazwa Wizualizacja llos¢

M1101-01 Podest kwadratowy - 2

bez mocowan

<




M1102-01 Podest kwadratowy - 3
1 mocowanie g 2

M1103-01 Podest kwadratowy - 1
2 mocowania @

M1111-01 Podest tréjkatny 2
skrecony \/\/

M1117-01 Podest trapezowy do 1
zjezdzalni

M1208-01 Zjezdzalnia 90 1
zlozona

B-M1001-01 Blacha kotwiaca stup 24
80x80

M1209_01 Zjezdzalnia rurowa = 1
spirala 200 —

H-M1301-01 Zabezpieczenie petne _ i 1
- Panel

H-M1302-01 Zabezpieczenie 7 4
azurowe - Panel 0 \J

(1§D
M1304-01 Zabezpieczenie Bulaj " 2

- Panel




M1334-01 Zabezpieczenie - 1
Pszczelarz T@ o
g l-d
M1338-01 Drazek 7 10
H-M1343-01 Zwezka - Uchwyt 6
H-M1374-01 Zwezka - Uchwyt 618 ‘ 2
:J.’ E l E .’“““
%/3
M1381-01 Zabezpieczenie 1
poszczota skrecone
M13101_01 Zapezpieczenie petne 1
na podest trapezowy
do zjezdzalni
M13101_01_OL Zapezpieczenie petne 1
na podest trapezowy
do zjezdzalni OL
M13102_01 Wejscie zjezdzalnia 1
rurowa 75
M1418_01 Przejscie linowe 1
700+30
K02 Zaslepka na srube 12 4

mm




H-M1428-01

Lista dystansowa
tunelu - lewa

H-M1428-02 Listwa dystansowa
tunelu - prawa /
H-M1428-03 Panel Staly Tunel
H-M1428-04 Panel Przesuwny
Tunel
P0803 Rura 700
M1514-01 Scianka
wspinaczkowa 90
skrecona
M1546-01 Rura strazacka ze 2N
stopniami 120 - l
skrecona W‘
M1601-01 Dach fala z otworami - ~
skrecony i
H-M1710-01 Lis¢é domku na —
drzewie %
H-P1500-22 Jezyk




P1191-01-22

Stupy do zestawu
P1191

22




Assembly order

Step 1 - holes should be dug for the poles
(dimensions and depth on page 2)

5

(>

Step 2 - Screw the columns of the set
with the platform and place it in the previously dug holes.




Step 3 - Pre-assemble all components of the set.
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Step 4 - Fill the trenches with concrete according
to the specifications on page 2



Step 5 - After waiting for the concrete to dry,
tighten all the components of the set and backfill the excavations.
Prepare the appropriate surface in accordance with the design.
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Na czerwono zaznaczono miejsca otworow mocujgcych w podescie /
In red is the placement of platform's mounting slots

P1191-20 P1191-16

P1191-18 2
P1191-22 Otwory mocujgce /

Mounting slots

P1191-14
P1191-10

P1191-06

P1191-02

P1191-01

P1191-21

P1191-17 P1191-15

P1191-03

. . P1191-07

P1191-11

Otwory mocujace /
Mounting slots
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B-M1001-01

PL1** [*

Lp./ No Nr kat. / Cat No Ilos¢ / Q
1 P11**/* 1
2 B-M1001-01 1
3 1SO7380-2-M8x16-A2 1

K

PLL¥¥/*

B-M1001-01




M1101 / M1102 / M1103 / M1104 / M1115

M1101 / M1102 / M1103 / M1104 / M1115

1S0O7089-M8-A2

P0401-01
DIN985-M8-A2
ISO7380-M10x20-A2 N\ I
%m P0401-02
oD bl

Cover unused holes.
Zakry¢ niewykorzystane otwory.

Lp./ No. Nr kat. / Cat No
1 P0401-01
2 P0401-02
3 1SO7380-2-M8x16-A2
I1S07380-2-M8x16-A2 4 I1SO7089-M8-A2
5 DIN985-M8-A2

Lp./ No. Nr kat. / Cat No  |Ilo$¢ / Quantity
1 M1101 / M1102 / 1

M1103 / M1104

2 1SO7380-2-M8x16-A2 12




M111i1l

Q)

X6
1S07380-2-M8x16-A2

M1111-01

Lp./ No. Nr kat. / Cat No  |Ilo$¢ / Quantity

1 M1111-01 1

2 1SO7380-2-M8x16-A2 6




M1117

Lp./ No. Nr kat. / Cat No QILZE:;I{W
1 1S07380-2-M8x16-A2 12
M1117_01 1




1SO7380-2-M8x20-A2

M1208-01

N

Lp. 7
/| Nrkat./ Cat No QIL'J‘;SnCU{y
No.

1 M1208-01 1

2 1S07089-M8-A2 6

3 1S07380-2-M8x16-A2 6

4 1S07380-2-M8x20-A2 12

5 DIN 986 - M8 6

6 B-M1001-01 4

ISO7380-2-M8x16-A2
ISO7089-M8-A2

DIN 986 - M8

\‘F\ S \ ////
\ T
| x
| | B-M1001-01
| | B
' 1S07380-2-M8x20-A2







M1301 / M1302

ISO7089-M8-A2

DIN 986 - M8

€,
&y|6
B-P0000-07
X
(A5
1SO7380-2-M8x16-A2
Lp./ No. Nr kat. / Cat No Ilos¢ / Quantity

M1301 / M1302

1

B-P0000-07

[SO7380-2-M8x25-A2

1SO7089-M8-A2

DIN 986 - M8

AR WNF

1SO7380-2-M8x16-A2

N RS

ISO7380-2-M8x25-A2

M1302

b




M1304

ISO7089-M8-A2
DIN986-M8-A2 ISO7380-2-M8x25-A2

ISO7380-2-M8x16-A2

Lp./ No. Nr kat. / Cat No Tlos¢ / Quantity

M1304 1

B-P0000-07

ISO7380-2-M8x25-A2

ISO7089-M8-A2

DIN986-M8-A2

UV hWN—
EEg N N SN

ISO7380-2-M8x16-A2




M1334

ISO7089-M8-A2

ISO7380-2-M8x16-A2

DIN 986 - M8

B-P0000-07 1S07380-2-M8x25-A2

M1334-01

TIlosc /
Lp. / No. Nr kat. / Cat No Quantity /.

1 B-P0000-07 4

2 1S07380-2-M8x16-A2 4
3 1S07380-2-M8x25-A2 4
4 1SO7089-M8-A2 4
5 DIN 986 - M8 4
6 M1334-01 1




M1338

A-M1338-01

1SO7380-2-M8x16-A2

Lp./ No.

Nr kat. / Cat No

Ilos¢ / Quantity

—

A-M1338-01

1

ISO7380-2-M8x16-A2

4




M1343 / M1374

IS07089-M8-A2

ISO7380-2-MB8x25-A2

DIN 986 - M8

H-M1343-01/H-M1374-01

— ")

t 3
B-P0000-07
& ﬁ
ISO7380-2-M8x16-A2
H-M1343-01/H-M1374-01 u
JIII \h""\-u.
— H-M1343-01 H-M1374-01
Lp./ No Nr kat. / Cat No Losc /
-1 TO- ' Quantity . —
1 |H-M1343-01/H-M1374-01 2 ﬂ
2 |B-PO000-07 6 U
5 |1507380-2-M8x25-A2 6 Bl @l |
7 |1507380-2-M8x16-A2 6 ]] © ﬂ
8 |I1SO7089-M8-A2 6
9 |DIN 986 - M8 6 L .




M1381
1S07089-M8-A2

DIN 986 - M8 ISO7380-2-M8x16-A2

-]
@

3
/
Lp. / No. Nr kat. / Cat No QILc;s;ﬁ:iiy )

1 B-P0000-07 4

2 ISO7380-2-M8x25-A2 4

3 I1SO7089-M8-A2 4

4 DIN 986 - M8 4

5 ISO7380-2-M8x16-A2 4

6 M1381-01 1




M13101/ M13101_OL

x4

Lp. / No.

Nr kat. / Cat No

Ilosc /
Quantity

M13101_01 / M13101_01_OL

1

1SO7380-2-M8x16-A2

4




M13102

TIlosc /

Lp. / No. Nr kat. / Cat No Quantity

1 1SO7380-2-M8x16-A2 10

2 M13102_01 1




M1418

x4

Lp. / No. Nr kat. / Cat No QILIJ(:aSr"lCtliy 4
1 DIN985-M10-A2 4
2 I1SO7089-M10-A2 4
3 I1SO7380-2-M8x16-A2 8
4 K02 4
5 M1418 01 1




H-M1428-04

H-M1428-04

H-M1428-03

H-M1428-03

1SO7089-M8-A2

M1427

1SO7380-2-

M8x16-A2

B-P0000-07

ISO7380-2-M8x25-A2

H-M1428-04

NN

P0803
DIN 986 - M8
Lp. / No. Nr kat. / Cat No Qliliﬁiiy
1 H-M1427-01 2
2 H-M1427-02 2
3 H-M1428-03 2
4 H-M1428-04 2 H-M1427-01
5 B-P0000-07 16
6 P0803 1
7 1SO7380-2-M8x25-A2 16
8 I1SO7089-M8-A2 16
9 DIN 986 - M8 16
10 |I1SO7380-2-M8x16-A2 16

H-M1428-03

H-M1427-02



M1514

1SO7089-M8-A2
DIN 986 - M8

M1514-01 < >

<=

Lp./ No. Nr kat. / Cat No Ilo$¢ / Quantity
1 M1514-01 1
2 ISO7089-M8-A2 3
3 DIN 986 - M8 3
4 I1SO7380-2-M8x16-A2 3




M1545/M1546/M1547/M1548

el b
N
i/,
M1545-01/M1546-01/M1547-01/M1548-01
Lp. / No. Nr kat. / Cat No QIlljgsnctI{y
1 M1545-01/M1546-01/ 1
M1547-01/M1548-01
2 1SO7380-2-M8x16-A2 4

N\ /
NS




M1601-01

M1601

Lp./ No.

Nr kat. / Cat No

Ilos¢ / Quantity

M1601-01

1

1SO7380-2-M8x30-A2

4

ISO7380-2-M8x30-A2




M1710

Lp. Nr kat. Ilos¢
1 |H-M1710-01 1
2 |ISO7380-2-M8x25-A2 2




M1711/M1711-OL

H-P1500-22/H-P1500-22-0OL

1SO7380-2-M8x35-A2

Tlos¢ /
Quantity
1 H-P1500-22/H-P1500-22-0OL 1
2 I1SO7380-2-M8x35-A2 5

Lp. / No. Nr kat. / Cat No
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